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Diphenidol

Befon
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Amikacin

Bromhexine

Magnesium oxide

Pantoprazole
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Silodosin
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Bisacodyl (Dulcolax)

Norvasc

Tinten

Urogen

Q1| x| WO | DN | —

Cefazolin
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flumarin

Brosym

Takepron

Mefenamic acid
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Paran 500mg po

Bokey 100 mg po

Novasc bmg po

Cravit 250mg/50ml IV
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Cetazone lgm IV
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Acetaminophen (Tinten)

Bokey(Aspirin)

Bricanyl

Cefezolin
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Norvasc(amlodipine)
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Depakine

Paramol

Spironolacton
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1 Bokey cap 100mg PO
2 Lilonton inj.200mg/ml IVD
3 Medason inj. 40mg IVD
4 ¢ 42 ACC tab 600mg P
5 Besmate inhalation sol’n 2.5ml INHL
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1 Vesyca 150mg
2 Actein 600mg
3 Herbesser 30mg
4 Fucole 500mg
5} Morphine 10mg/amp
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| Acetylcysteine
2 Acetaminophen
3 Cefuroxime
4 SABS ( Metronidazole )
5 Keto
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| Acetaminophen
2 Bisacodyl
3 Broen-C
4 Cefazolin
5 Oxethazaine
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| Keppra 500mg
2 Depakin 500mg
3 Actein 200mg
4 keto 10mg
5} pletaal 50mg
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1 ramadol
2 Flomoxef
3 Metoclopramide
4 Thiamine
5 Esomeprazole
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| Cefazolin sodium lgm/vial
2 Oxacillin 1g/vial
3 Amlodipine 5mg/tab
4 Metformin 500mg/tab
5 Rosuvastatin bmg/tab
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Dextromethorphan 20 mg

Acetylcystein 600 mg

Methylprednisolone 40 mg /vial

Ceftriaxone lgm
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Neomycin




